


TEST REPORT

CERAM
Queens Road, Penkhull
Stoke-on-Trent
ST4 7LQ England

Tel: +44 (0)1782 746476
Fax: +44(0) 1782 412331
E-mail: enquiries@ceram.com
www.ceram.com/building

Title : Report of Test on Hemsec Sips Lintels
Supplied in 3 lengths

Laboratory No. : BT07696TJB

Client : 
Hemsec Sips Ltd
Stoney Lane
Rainhill
Prescot
Merseyside
L35 9LL

For Attention of : Mr Jim Nolan

Your Reference : Sips Lintels

Date of Issue : 31st October 2007

Our Reference : H/shared/booth/BT07696TJB

Authorised by : Joanne Booth